
PUBLIC WORKS TECHNICAL BULLETIN 200-1-63 
1 JANUARY 2009 

ALTERNATIVES TO CHLORINE DISINFECTION 
AT THE FORT BRAGG, NC, DRINKING WATER 

TREATMENT PLANT 
 

 



Public Works Technical Bulletins are published 
by the U.S. Army Corps of Engineers, 441 G 
Street NW, Washington, DC 20314-1000. They are 
intended to provide information on specific 
topics in areas of Facilities Engineering and 
Public Works. They are not intended to 
establish new DA policy. 

 



DEPARTMENT OF THE ARMY 
U.S. Army Corps of Engineers 

441 G Street, NW 
Washington, DC  20314-1000 

CECW-CE 

Public Works Technical Bulletin 1 January 2009 
No. 200-1-63 

Facilities Engineering 
Environmental 

ALTERNATIVES TO CHLORINE DISINFECTION AT 
[...]
most cases, however, the results of the studies would be of 

 2



PWTB 200-1-63 
January 2009 
 
benefit to many other Army and Department of Defense 
installations. Funding constraints did not allow formal 
publication of most of the final reports generated by the WM&PP 
Program. The PWTB program is now providing a mechanism to 
transfer the results of some of those studies. 

    f. Appendices A and B contain the majority of the 
information in the MSE final report: Chlorine Disinfection 
Alternatives Feasibility Study/Pilot Study at Fort Bragg 
including evaluation of Mixed Oxidants (MIOX), Sodium 
Hypochlorite, and Chlorine Dioxide Treatment Technologies, and 
the Magnetic Ion Exchange (MIEX®) Dissolved Organic Carbon 
Removal Process. That report was written in August 2005. 

    g. The Fort Bragg drinking water treatment plant uses 
chlorine gas for both primary and secondary disinfection. While 
chlorine is an effective, inexpensive disinfectant, there are 
many negative aspects to its use. Storing large quantities of 
chlorine gas triggers regulatory thresholds and requires the 
facility to submit a Risk Management Plan to the U.S. Environ-
mental Protection Agency (EPA) for the use and handling of this 
chemical. The storage of large amounts of this toxic, poisonous 
gas also presents a security risk to Fort Bragg and the 
surrounding community.  

    h. Another negative consequence of using chlorine-based 
disinfection processes is the potential formation of halogenated 
organic by-products such as THM, HAA, and haloketones. These 
disinfection by-product (DBP) compounds are regulated by EPA’s 
D/DBP Rule and have regulatory levels that have been exceeded at 
Fort Bragg. The installation has received notices of violation 
and has been assessed penalties for exceeding these levels.  

    i. As a result of these problems, Fort Bragg proposed that 
the WM&PP Program investigate alternatives to the current gas 
chlorine disinfection system. That investigation would recommend 
a disinfection technology that would (1) not pose a threat to 
force protection (by not compromising the ability to adequately 
disinfect the water), (2) not trigger an EPA Risk Management 
Plan, (3) not produce further-regulated by-products, and (4) 
reduce risk to on-site plant personnel. 

    j. After completing a site investigation, MSE Technology 
Applications, Inc. (MSE) performed a preliminary evaluation of 
alternatives to gas chlorination and ranked them for purposes of 
pilot-scale testing. The first alternative selected for testing 
was a mixed oxidant technology marketed by the MIOX Corporation 

 3



PWTB 200-1-63 
January 2009 
 
of Albuquerque, New Mexico. Other disinfection technologies 
chosen for investigation were sodium hypochlorite (NaOCl) and 
chlorine dioxide (ClO2). In addition to disinfection alter-
natives, it was decided to test a method to remove organic 
carbon from the source water prior to chlorination (to reduce 
DBP formation). The MIEX® process was chosen for this test.  

    k. MIOX, ClO2, and hypochlorite treatment processes all 
resulted in effective disinfection of the Fort Bragg source 
water. These technologies easily performed as well as the 
current chlorination treatment method. When used at levels 
equivalent to traditional chlorination, MIOX and NaOCl 
treatments did not appear to significantly reduce DBPs. Chlorine 
dioxide treatment resulted in fewer traditional DBPs but 
increased levels of chlorate and chlorite, which are also 
regulated by the EPA under the D/DBP Rule.  

    l. An analysis was performed to evaluate water plant 
operations data to determine if a correlation existed between 
DBP formation and parameters other than the obvious ones of 
organic content and chlorine usage. Several years of plant 
operational data were examined for statistical correlation to 
HAA concentration. Of the 38 parameters evaluated, the ones that 
had a significant correlation were color, hardness, manganese, 
alum added, and alkali added. Most of these are interrelated and 
could be affected by the organic content of the source water; 
therefore, it is not surprising that they correlate to the HAA 
level. Unexpectedly, chlorine usage did not correlate to DBP 
formation. These variables were then used in a linear regression 
analysis to attempt to predict the HAA level prior to measuring 
it. The resulting correlation coefficient (R) 0.85 and the 
variance (R2) 0.73 were reasonably good fits. While there were 
no unexpected results, in the future, more rigorous analyses may 
result in better correlations. 

    m. The analysis of Fort Bragg data showed, and the litera-
ture supports, that the occurrence of DBPs is directly related 
to the quantity of organic carbon in the source water. Since 
this is the case, it would be advantageous for Fort Bragg to 
seriously consider a process to remove dissolved organic carbon 
(DOC). After testing several chlorination alternatives, a number 
of DOC removal technologies were evaluated for testing. As a 
result, the MIEX® process was selected for demonstration at Fort 
Bragg. This technology removed approximately half of the organic 
content of the water and reduced the HAAs by approximately two-
thirds; THMs were unaffected.  

 4



PWTB 200-1-63 
January 2009 
 
    n. The most inexpensive way for Fort Bragg to meet the goals 
of eliminating chlorine gas and reducing DBPs is the implementa-
tion of ClO2 disinfection. Other alternatives, such as ozone 
disinfection or DOC removal combined with either MIOX or hypo-
chlorite would also be effective but significantly more costly. 
However, the long-term regulatory status of chlorate and 
chlorite is questionable.  Table 1 summarizes the comparison of 
estimated costs of each of the alternatives evaluated. 

Table 1. Economic analysis results. 

Technology  Capital 
Cost  

Increased Annual Operating 
Cost  

Net Present 
Value  

NaOCl  $16,370  $19,500  $240,033  
MIOX  $276,019  $13,950  $436,024  
ClO

2
 $64,000  $42,860  $555,601  

Ultraviolet radiation $1,153,000 $11,600  $1,286,051  
Ozone  $2,446,000 $184,600  $4,563,347  

MIEX
®
 DOC Removal  $3,900,000 $187,000  $6,044,875  

    o. It is difficult to predict the long-term performance of a 
technology without measuring it during all seasons and all water 
conditions. Short-term studies such as this one give a good 
indication of potential problems, and are valuable for elimi-
nating inappropriate technologies from consideration. But a 
longer pilot-scale study should be completed prior to selecting 
a specific technology.  

    p. Several years of daily process data were examined in an 
attempt to correlate DBP formation with other parameters. 
Disinfection by-products correlated well with several 
parameters, primarily related to the organic carbon content of 
the water. It would be useful to perform a larger study using 
more data.  

    q. In small-scale batch tests, the MIEX® process effectively 
reduced the organic carbon content of the water, which resulted 
in a decrease of HAA by two thirds. A larger-scale study is 
needed to validate this promising DOC control alternative. NOTE: 
Due to constraints to publishing proprietary information, the 
data for the MIEX® technology has been removed from the report 
and is not included in Appendices A and B.  

    r. A glossary of acronyms and abbreviations is included in 
Appendix A following the Index. 

5. Points of Contact (POCs). Headquarters U.S. Army Corps of 
Engineers (HQUSACE) is the proponent for this document. The POC 

 5





PWTB 200-1-63 
January 2009 
 

Appendix A Index 

1  INTRODUCTION 4 

1.1 Background 4 

1.2 Approach 7 

2  TECHNOLOGY ASSESSMENT 10 

2.1 Chlorine Disinfection 10 

2.2 Benefits of Chlorine 12 

2.3 Risks of Chlorination By-Products 13 

2.4 Alternatives to Chlorination 14 

2.5 Summary 23 

3  PILOT-SCALE TESTS 27 

3.1 MIOX Test Description 27 

3.2 Chloride Dioxide Test Description 30 

3.3 Sodium Hypochlorite Test Description 30 

3.4 MIEX® DOC Removal Test Description 31 

3.5 Analytical Tests 31 

3.6 Pilot-Scale Test Results and Discussion 35 

3.7 Organic Carbon Removal 41 

4  FORT BRAGG DBP DATA ANALYSIS 48 

4.1 Daily Parameters Evaluated 49 

4.2 Results of Correlation Analysis 49 

5  ECONOMIC ANALYSIS 52 

5.1 Basis 52 

5.2 Results 52 

5.3 Conclusions 53 

6  RECOMMENDATIONS 54 

6.1 Criteria 54 

6.2 Additional Work 55 

7  REFERENCES 57 

 

 

 A-1



PWTB 200-1-63 
January 2009 
 

ACRONYMS AND ABBREVIATIONS 

AWWA American Water Works Association  

CaCO3 calcium carbonate (limestone)  

CERL U.S. Army Construction Engineering Research 
Laboratory  

CFU colony-forming units  

ClO2 chlorine dioxide  

ClO2- chlorite ion  

ClO3- chlorate ion  

CO2 carbon dioxide  

CT inactivation (concentration multiplied by time)  

DBP disinfection by-products  

D/DBP Disinfectants/Disinfection By-Products Rule  

DO dissolved oxygen  

DOC dissolved organic carbon  

EPA United States Environmental Protection Agency  

gpm gallons per minute  

HAA haloacetic acid  

HAA5 haloacetic acids (five compounds)  

HCl hydrochloric acid 

HOCl hypochlorous acid 

HPC heterotrophic plate count  

lb pound  

mL milliliter  

MCL Maximum Contaminant Level  

MCLG Maximum Contaminant Level Goal  

mgd million gallons per day  

mg/L milligrams per liter  

MIEX® magnetic ion exchange  

MIOX mixed oxidants  

Mn+2 manganese ion  

MSE MSE Technology Applications, Inc.  

MW/cm2  megawatt per square centimeter  

 A-2



PWTB 200-1-63 
January 2009 
 
NaClO2 sodium chlorite  

NaOCl sodium hypochlorite  

NOM natural organic matter  

OCl- hypochlorite ion  

ppb parts per billion  

ppm parts per million 

RMP Risk Management Plan  

THM trihalomethane 

TOC total organic carbon  

TTHM total trihalomethanes  

µg/L micrograms per liter  

µm micrometer  

UV ultraviolet  

UV254 specific absorption of ultraviolet light at 254 
nanometers  

WM&PP Waste Minimization and Pollution Prevention 

WTP water treatment plant 

 

 A-3



PWTB 200-1-63 
January 2009 
 

APPENDIX A 

1  INTRODUCTION 

1.1 Background 

The primary Fort Bragg (NC) Water Treatment Plant (WTP) treats 
and supplies drinking water to the entire cantonment area, 
including Simmons Army Airfield. The WTP was built in 1918 and, 
after several upgrades, has a design treatment capacity of 16 
million gallons per day (mgd). As shown in Table 1-1, average 
flow is between 5 and 6 mgd. 

The plant uses conventional methods to treat water (see Figure 
1-1). Raw water is pumped from the Little River, and lime (to 
raise pH), alum (for coagulation and flocculation), and poly-
aluminum chloride (for coagulation and flocculation) are added 
prior to mixing. Most solids settle out in the flocculation and 
sedimentation basins. Effluent from these basins is chlorinated 
with gaseous chlorine and immediately passes through dual-media 
filters. Sodium hexametaphosphate (corrosion control) and 
fluoride are added to the water prior to the first million-
gallon clearwell. Ammonia (to form chloramines), chlorine, and 
lime (to raise pH) are added to the water, which is then pumped 
to the distribution system. Two additional million-gallon 
clearwells are used as needed. 

Table 1-1. Quantity of water treated at  
Fort Bragg WTP (millions of gallons). 

Month  FY01 FY02 FY03 FY04 FY05  

October  254.2 253.5 161.7 172.3 177.6 

November  217.5 221.9 150.6 156.3 164.3 

December  229.3 200.1 168.9 136.0 162.7 

January  226.8 179.1 182.6 134.1 173.2 

February  192.8 157.4 180.2 116.2 153.0 

March  212.9 180.5 198.6 130.9 - - - 

April  145.0 214.7 170.8 154.2 - - - 

May  308.9 276.8 184.1 167.2 - - - 

June  262.3 266.2 207.4 138.8 - - - 

July  279.2 213.6 193.0 155.5 - - - 

August  284.8 192.0 181.4 188.0 - - - 

September  239.2 175.9 156.9 172.0 - - - 

Total  2,853 2,532 2,136 1822 831  

Avg. per day 7.8  6.9  5.9  5.0  5.5  

 A-4



PWTB 200-1-63 
January 2009 
 

 

 A-5



PWTB 200-1-63 
January 2009 
 
The Fort Bragg drinking WTP uses chlorine gas as a primary and 
secondary disinfectant. While chlorine is an effective, 
inexpensive disinfectant, there are negative aspects to its use. 
The quantity of chlorine gas stored at each facility triggers 
regulatory thresholds governed by the Clean Air Act Section 
112(r) (Prevention of Accidental Releases), and the facility has 
submitted the required Risk Management Plan (RMP) to the U.S. 
Environmental Protection Agency (EPA) for the use and handling 
of this poisonous chemical. While in effect, the RMP requires 
periodic updates, audits, and operator training on the safe use 
of chlorine. The storage of large amounts of this poisonous gas 
also provides a potential target for a terrorist attack, which 
would significantly impact the surrounding community, Pope Air 
Force Base, and the operations at Fort Bragg.  

The EPA requires facilities with quantities of hazardous 
chemicals greater than a specified threshold limit to prepare an 
RMP that gives details for handling accidental releases of that 
chemical. This rule was the impetus for Fort Bragg wanting to 
replace chlorine with an alternative disinfectant. The maximum 
quantity of chlorine gas allowed on site without an RMP is 2,500 
pounds (lb). At the current usage rate of approximately 250 
lb/day, that allows for only 10 days storage on site — too 
little to run an efficient facility.  

The RMP threshold limit for chlorine dioxide (ClO2) is 1,000 lb. 
Fortunately the ClO2 process outlined in this document generates 
very small quantities of ClO2 at any one time, and it would not 
be stored on site in appreciable amounts. However, the best 
process for manufacturing ClO2 requires the use of hydrochloric 
acid (HCl), which has an RMP threshold limit of 15,000 lb. A 
treatment rate of 5 mgd would require approximately 42 lb of 
ClO2 per day. At a ratio of 0.54 lb of HCl per lb, ClO2 results 
in 22.5 lb/day of HCl. At this rate, a 15,000-lb supply would 
last 665 days or nearly 2 years. Since HCl is a common chemical 
and readily available, it is not necessary to store more than 
15,000 lb at any given time.  

Figure 1-2 shows Fort Bragg chlorine use for 2 years for both 
primary and secondary chlorination. The seasonal effects are 
obvious: more chlorine is typically needed in the warmer months 
due to higher oxidant demand from the source water. Also, more 
water is used in the summer for irrigation purposes. Figure 1-2 
also shows that the amount of primary chlorination has been 
decreasing in an attempt to limit DBPs. At the same time, the 
amount of secondary chlorination has been increasing. 

 A-6



PWTB 200-1-63 
January 2009 
 

 

Figure 1-2. Chlorine usage at Fort Bragg WTP for 2002-04. 

Halogenated organic by-products such as trihalomethanes (THMs), 
haloacetic acids (HAAs), and haloketones can be formed when 
using chlorine- and bromine-based disinfection processes. These 
DBP compounds are regulated by the EPA’s 
Disinfectants/Disinfection By-Product (D/DBP) Rule and have 
regulatory levels that have been exceeded at Fort Bragg. The 
installation has received notices of violation and has been 
assessed penalties for these exceedances.  

In summary, Fort Bragg wanted to investigate alternatives to the 
current gas chlorine disinfection system that would (1) not pose 
a threat to force protection (by not compromising the ability to 
adequately disinfect the water), (2) not trigger an EPA RMP, (3) 
not produce further-regulated by-products, and (4) reduce risk 
to on-site plant personnel.  

1.2 Approach 

The existing drinking water treatment process was evaluated 
extensively including analysis of current baseline data for 
items such as chlorine usage, DBPs, and flow rates. Alternatives 
to gas chlorination were then identified and evaluated on the 
basis of their ability to resolve Fort Bragg’s unique problems. 
A detailed scoring matrix was developed, and the various 

 A-7



PWTB 200-1-63 
January 2009 